

Softlines

Test Report	No. 28510151-d	Date: 1 st April 2019	Page 1 of 2
--------------------	----------------	----------------------------------	-------------

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : CrissCross
Customer : **Gabriel**
Product type : Upholstery fabric
Colour : 2601
Fiber content : 89% Wool 11% Polyamide

 Test Performed : Selected test(s) as requested by applicant
 * * * * *
 Sample Receiving Date : 20th March 2019
 Testing Period : 20th March 2019–1st April 2019
 Test Result(s) : For further details, please refer to the following page(s).

Conclusion:

Test Property	Remarks
Pilling	-
Colour fastness to light	Sub-contracted to TUV Turkey – Separate report to follow

Signed for and on behalf of
TÜV Rheinland UK LTD



Rachel Herries-Jones
Laboratory Manager (Soft lines)



8400

*Test result is drawn according to the kind and extent of tests performed.
Without permission of the test centre this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. This test report represents the test parameters as requested by the customer based on submitted samples only.*



Test Report	No. 28510151-d	Date: 1 st April 2019	Page 2 of 2
--------------------	----------------	----------------------------------	-------------

Results

Pilling Resistance
(BS EN ISO 12945-2:2000; Martindale Abrasion & Pilling Tester; Total Load Applied 415g, tested against wool abradent fabric)
No cleansing required

Sample	Average Result
After 2000 rubs Rating	4-5
After 5000 rubs Rating	4-5

Remarks: Pilling Rating
5 - No change
4 - Slight surface fuzzing and/or partially formed pills
3 - Moderate surface fuzzing and/or moderate pilling. Pills of varying size and density partially covering the specimen
2 - Distinct fuzzing and/or distinct pilling. Pills of varying size and density covering a large proportion of the specimen surface
1 - Dense surface and/or severe pilling. Pills of varying size and density covering the whole of the specimen surface

-End of Test Report-